
STATE OF NORTH CAROLINA 
UTILITIES COMMISSION 

RALEIGH 

DOCKET NO. W-1333, SUB 5 

In the Matter of ) 
Application by Currituck Water & ) 
Sewer, LLC for a Certificate of ) AFFIDAVIT OF MICHAEL MYERS 
Public Convenience and Necessity ) 
to Provide Water and Sewer Utility ) 
Service in Currituck County, North ) 
Carolina and for Approval of Rates ) 

Affiant, Michael Myers, who being first duly sworn upon his oath, states as follows: 

I. I am over the age of eighteen ( 18) years, competent to testify, and have personal 

knowledge of the facts stated in this Affidavit. 

2. I am the President of Envirolink, Inc. ("Envirolink"). I have held this role since the 

company was formed. 

3. 1 am also the manager of LongleafUtilities, LLC ("Longleaf'J. 
[...]
developer of the Fost subdivision’s signature.

3. Preparation of pricing documents and draw schedule.

4. Preparation of Contract Amendment A2 to DB contract.

Project components:  Replace WWTP bar screen and splitter box and repair control building.

Deliverables:

1. Preparation of pricing documents and draw schedule.

2. Preparation of Contract Amendment A2 to DB contract.

Project components:  Upgrade golf course irrigation system and pump station.

Deliverables:

1. Preparation of pricing documents and draw schedule.

2. Preparation of Contract Amendment A2 to DB contract.

Project B1 – Carolina Village WWTP and collection system Upgrades

Project components:  Replace existing WWTP with 60,000 gpd treatment plant provided by the 

Owner and add components to assure it is fully functional.  Repurpose existing infiltration basin 

into an EOP disposal field.  Repurpose existing WWTP tankage into flow EQ tanks and sludge 

holding tanks.

W-1333, Sub 5 
Myers Exhibit 5



Deliverables:

1. Prepare “Ready for Construction” plans and specifications.

2. Preparation of the DEH EOP permit.

3. Preparation of long lead time orders.

4. Preparation of pricing documents and draw schedule.

5. Preparation of Contract Amendment B2 to DB contract.

Project components:  Renew four existing lift stations (pumps and panels have been procured by 

the Owner).  Raise one manhole and realign adjacent sewer mains.

Deliverables:

1. Preparation of pricing documents and draw schedule.

2. Preparation of Contract Amendment B2 to DB contract.

Project C1 – Eagle Creek Collection System replacement

Project components:  Install low pressure sewer system (100% or partial).  Rehabilitate existing 

vacuum sewer system (100% or partial).

Deliverables:

1. Prepare “Ready for Construction” plans and specifications (low pressure installation only).

2. Preparation of DEQ modification to the existing non-discharge permit ready for the Owner’s 

signature (low pressure installation only).

3. Preparation of long lead time orders.

4. Preparation of pricing documents and draw schedule.

5. Preparation of Contract Amendment C2 to DB contract.

Project D1 – Carolina Village Water System Modifications

Project components:  Demolish and remove ground storage tank.  Decommission booster pumps.  

Rebuild well house and valve bank.  Modify hydropneumatic tank and piping.  Remove fire hydrants.

Deliverables:

1. Prepare “Ready for Construction” plans and specifications.

2. Preparation of PWS permitting documents ready for the Owner’s signature.

3. Preparation of pricing documents and draw schedule.

4. Preparation of Contract Amendment D2 to DB contract.

Project components:  Install meters at service connections.

Deliverables:

1. Preparation of pricing documents and draw schedule.

2. Preparation of Contract Amendment D2 to DB contract.

W-1333, Sub 5 
Myers Exhibit 5



Page 1 of 15 
Exhibit C – Owners Criteria 

This is EXHIBIT C, consisting of 15 pages, referred to in and 
part of the  Progressive Design-Build Agreement  
for Water and Wastewater Projects dated March 15, 2024. 

Project Requirements and Process 

In performance of the contract between Owner and Design-Builder, the Design-Builder shall incorporate the 
following provisions and processes:   

Part C-A – Eagle Creek WWTP, RCW Return &Irrigation Upgrades 

Project Understanding & Design Criteria 

A. Project Description: 

1. The project includes the renewal/replacement of the headworks, repair of the clarifier arm 
and upgrade of a permitted 175,000 gpd reclaimed water generation facility utilizing a 
dedicated reclaimed water irrigation system and high-rate infiltration to 350,000 gpd. The 
current facility consist of 89,782 gallon flow equalization basin with two 243 gallon per 
minute (GPM) pumps and served by a 310 cubic feet per minute (CFM) blower; a manual 
bar screen; a flow splitter box; two 225,000 gallon aeration basins (consisting of a 50,000 
gallon section and a 175,000 gallon section); a 148,250 gallon clarifier; a 28,220 gallon 
clarifier; a 37,000 gallon aerated sludge holding tank served by two 1,000 CFM blowers; a 
15 cell travelling bridge filter with a total area of 135 square feet (ft2); an ultraviolet (UV) 
disinfection unit; a 30,080 gallon effluent dosing tank with two 608 GPM pumps and high-
water alarms; approximately 450 linear feet (LF) of 10-inch force main; a stand-by generator 
with automatic transfer switch; a turbidimeter; a flow meter; and all associated piping, 
valves, controls, and appurtenances; 

In addition, the existing facility includes high-rate infiltration system consisting of: a 5.5 
million gallon (MG) high-rate infiltration basin (in lieu  of  a  5-day  upset  pond);  and  all  
associated  piping,  valves,  controls  and appurtenances. 

The existing irrigation system consists of a pump station with controls and 528 irrigation 
heads that irrigate the Eagle Creek golf course. 

The purpose of the RCW return line is to connect the WWTP reclaimed water treatment 
system with a disposal field in the Fost neighborhood that will be permitted as an EOP. The 
return line has been partially constructed and the remainder will need to be designed and 
permitted using the DEH EOP protocol.  

2. Upgrades: The project includes the initial upgrades to the facility required to expand the 
previously permitted capacity of the treatment facility from 175,000 gpd to 350,000 gpd.  
These include: 

a. The addition of a 2,000 cfm blower: Kaeser FB 791C or substitution to Kaeser HBS1600 
or 90b 175 hp Kubisek Blower with stainless steel enclosure; 

b. The addition of 213 ft2 tertiary traveling bridge filter.  This will be replaced by a Aqua 
MiniDisk® Cloth Filter model ADFSP-11x4E-PC or equivalent; 

W-1333, Sub 5 
Myers Exhibit 5



Page 2 of 15 
Exhibit C – Owners Criteria 

c. Installation of an additional Ultra-violet disinfection unit and concrete channel.  Trojan 
UVSigna, Trojan UV 3000PTP or equivalent; 

d.  Upgrade of the irrigation system pump station with a 1,000 gpm, 110 psi MCI package 
pump station or equivalent equipped with OSMA control and data acquisition system.  
Irrigation heads will be replaced with Toro Flex 800 irrigation heads with zone control 
via OSMAC satellite 64 stations. 

e. Completion of construction of a 6-inch reclaimed water return line from the Eagle Creek 
subdivision to the Fost subdivision to provide reclaimed water to an EOP system built by 
others. 

3. Renewal and Replacements:  The project includes replacement of the exiting headworks 
with meeting the following requirements: 

a. Headworks Replacement 
1. Material: 316 Stainless Steel 
2. Spacing: 1” or less 

b. Clarifier Repair:  Drain, inspect and repair the clarifier drive arm 

c. WWTP exterior painting:  MasticGrip 2500: Surface-tolerant, aluminum flake-filled 
mastic epoxy.  Design-Builder to offer options and Owner to select; 

d. Operation Building Modifications: 

1. Exterior: Replacement of roofing shingles, including replacement of deteriorated 
fascia boards, or subsurface boards; 

2. Motor Control Center: Inspect and recommend future improvements to the MCC 
Center 

3. Electrical: Inspect and recommend future improvement to facility electrical wiring; 

B. Site Information  

1. The WWTP is designed for a 350,000 gpd activated sludge extended aeration wastewater 
treatment plant to include the following specific provisions. The WWTP is designed to meet 
the following effluent standards 

Parameter Monthly Average Daily Maximum Units 

5-Day Biochemical 
Oxygen Demand 

8 15 mg/L 

TSS 3 10 mg/L 

Ammonia 3 6 mg/L 

Fecal coliform 14 25 #/100 ml 

Turbidity 10 NTU 

W-1333, Sub 5 
Myers Exhibit 5



Page 3 of 15 
Exhibit C – Owners Criteria 

2. The wastewater treatment design currently includes the following: 

3. Continuous on-line monitoring and recording for turbidity or particle count and flow shall be 
provided prior to storage, distribution, or utilization of reclaimed water.  

4. Back up power with a Automatic Transfer Switch and monitored via SCADA. 

5. The Design-Builder shall not interrupt treatment during construction for periods greater than 
_4 hours and shall demonstrate available means of storage in order to ensure no interruption 
of services. 

6. All instrumentation, metering, data acquisition, and supervisory control and data acquisition 
shall conform to the Currituck Water & Sewer’s SCADA requirements. 

7. The existing tankage shall be utilized and the foot print of the existing plant shall not be 
increased or substantially modified. 

8. Attachments:  

Part C-B – Carolina Village WWTP and Collection System Upgrades, Modifications and Renewals 

Project Understanding & Design Criteria 

A. Project Description: 

1. The project includes the conversion of the existing wastewater treatment system and 
incorporation of a new 60,000 gpd MBR wastewater treatment facility, provided by Owner.   
The current facility consist of 25,000 gallon  flow equalization basin with two 375 cfm 
blowers serving the to be repurposed aeration tanks; two tertiary filters with two 52 gpm 
dosing pumps and two 294 gpm backwash pumps; two tablet chlorinators; a 5,000 gallon 
aeration sludge holding tank an auxiliary standby generator; a 4.36 MG storage lagoon and 
open channel flow meter, high-rate infiltration pond and all associated piping, valves, 
controls, and appurtenances;  The project includes the installation of a 60,000 gpd 
wastewater treatment facility with tie-in to the existing equalization basin, supplying and 
installing two UV disinfection units, turbidimeter with tie to the existing 4.36 MG storage 
lagoon. 

The existing facility includes a partially constructed high-rate infiltration system consisting 
of: a 0.29 acre high-rate infiltration basin with a loading rate of 2.37 gpd/ft2.  In order to 
complete construction of the high-rate infiltration basin requires installation of groundwater 
lowering system with approximately 1,373 lf of 4” PVC pipe, six 10.04 gpm pumps and 
three flow meters; a 3,220 gallon settling pond and all associated piping, valves, controls, 
and appurtenances. The project requires coordination with the local power provider for 
extension of power to the infiltration basin. 

In addition, the project includes rehabilitation of four 5 hp duplex wastewater pump stations 
with materials provided by owner, and replacement of one 4-foot diameter manhole and 
realignment of adjacent sewer lines. 

W-1333, Sub 5 
Myers Exhibit 5



Page 4 of 15 
Exhibit C – Owners Criteria 

2. Equipment: The project includes the purchase of equipment required to complete 
construction in accordance with the plans and specifications provided by Owner.  These 
include: 

a. Installation of an additional Ultra-violet disinfection unit.  Trojan UVSigna, Trojan UV 
3000PTP or equivalent; 

3. Renewal and Replacements:  The project includes renewal of four wastewater lift stations 
with new pumps and control panels that have already been purchased and are on site. 

B. Project Information  

1. The WWTP is designed for a 60,000 gpd activated sludge extended aeration membrane 
wastewater treatment plant to include the following specific provisions. The WWTP is 
designed to meet the following effluent standards 

Parameter Monthly Average Daily Maximum Units 

5-Day Biochemical 
Oxygen Demand 

8 15 mg/L 

TSS 15 NA mg/L 

Ammonia 3 6 mg/L 

Nitrate Nitrogen 10 NA mg/L 

Total Nitrogen 7 NA mg/L 

Total Phosphorus 3 NA mg/L 

Fecal coliform 14 NA #/100 ml 

Turbidity 10 NTU 

2. Back up power with an Automatic Transfer Switch. 

3. The Design-Builder shall not interrupt treatment during construction for periods greater than 
4 hours and shall demonstrate available means of storage in order to ensure no interruption 
of services. 

4. All instrumentation, metering, data acquisition, and supervisory control and data acquisition 
shall conform to the Currituck Water & Sewer’s SCADA requirements. 

5. The existing tankage shall be utilized and the foot print of the existing plant shall not be 
increased or substantially modified. 

6. Attachments: Approved Plans and Specifications, permit,  

W-1333, Sub 5 
Myers Exhibit 5



Page 5 of 15 
Exhibit C – Owners Criteria 

Part C-C – Eagle Creek Wastewater Collection System Replacement 

Project Understanding & Design Criteria 

A. Project Description: 

The Eagle Creek Community is located in Currituck County, North Carolina, the most northeastern county 
in State of North Carolina and in close proximity to the Norfolk/Virginia Beach metro area, approximately 
20 miles south of Chesapeake, Virginia.   

The Eagle Creek wastewater system includes the Eagle Creek community [440 single family homes], a golf 
course and the Moyock Middle School.  The wastewater system has come under scrutiny due to poor 
service from the vacuum collection system.  The vacuum sewer collection system has never functioned 
properly and requires replacement or significant improvement 

The project includes the replacement of all or a portion of the existing vacuum sewer system with a low-
pressure sewer collection system.  Currently, the existing sewer collection system includes a valve pit 
serving two homes.  Each valve pit will be replaced by two grinder pump stations and tied into low pressure 
sewer mains that convey wastewater to the treatment facility. 

C. Project requirements 

1. The Design-Builder shall not interrupt service to any dwelling for periods greater than 4 
hours and shall demonstrated available means of storage in order to ensure no interruption of 
services. 

2. No service shall be interrupted without prior notice to each home owner.  Notice to each 
home owner shall be provided a minimum 2 days in advance of any planned service 
interruption. 

3. No equipment is to be staged in the street; 

4. No trees or landscaping appurtenances are to be removed without written consent of the 
homeowner. Each written consent shall be provided to Owner. 

5. All locates are to be completed prior to any excavation; 

6. Any excavation on golf course property shall minimize disruption to the golf course and 
shall be restored to like conditions; 

7. Tie in of grinder pumps shall be to homeowner’s breaker box.  This may require upgrade to 
power breaker boxes. 

8. Before and after photos are required. 

9. All excavations are to be closed daily; 

10. All equipment shall be staged at the Eagle Creek Wastewater treatment facility when not in 
use; 

W-1333, Sub 5 
Myers Exhibit 5



Page 6 of 15 
Exhibit C – Owners Criteria 

Part C-D – Carolina Village Water System Modifications 

Project Understanding and Design Criteria 

A. Project Description:

The Carolina Village Water System currently consists of 2 groundwater wells, a 10’ by 12’ well house, a 
27-foot diameter ground storage tank, a booster pump station, a 5,000 gallon hydropneumatic tank, 2-in, 4-
in and 6-in water mains, fire hydrants and 184 service connections. 

The project includes: 
 Demolition and removal of the ground storage tank 
 Removal of the booster pumps and re-piping of the system 
 Renovation of the well house to meet CWS standards 
 Renovation of the 5,000 gallon hydropneumatic tank to meet CWS standards 
 Removal of fire hydrants 
 Installation of 124 meter boxes, meter setters and meters 

General Owner’s Site and Project Requirements 

A. Neither Design-Builder nor vendors shall have access to data after the plant has been 
commissioned without specific authorization by Currituck Water & Sewer.  Said access will be 
authorized for each occurrence. 

B. The Owner shall approve of all specifications for the following 

a. Blowers – Shall be Kaeser, Kubasek, Roots or equivalent if approved 

b. Material Specifications shall be approved by the Currituck Water & Sewer, LLC 

c. Valves shall be approved by the Currituck Water & Sewer, LLC 

d. Stairs and grating shall be aluminum or Fiberglass; galvanized or carbon steel grating 